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Project: QA-BHQ Sand: Dry Sand
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Date of Issue: 31/08/2020

Sample Details

Sample ID: DUD20S-02695
Client Sample ID: 3-5 sand
Material: 3 -5 Sand

Sample Source:
Site/Sampled From:

BHQ - Sand Dry
SP @ Sand Plant

Particle Size Distribution
Method: NZS 4407:2015 Test 3.8.2

Tested By:  Tim Wagner

Date Sampled: 28/08/2020
Specification: No Specification (fine all sieves) Sieve Size % Passing Limits
Sampled By: Jason Blair 6.7mm 100 0-100
Sampling Method: As Received - Not Accredited 4.75mm 100 0-100
Date Tested: 31/08/2020 3.35mm 92 0-100
Technician: Tim Wagner 2.36mm 22 0-100
Sampling Endorsed?: No 2.0mm 3 0-100
1.70mm 1 0-100
Other Test Results 1.18mm 0 0 100
Description Method Limits
Chart
Comments
N/A

Form No: 18909, Report No: MAT:DUD20S-02695

© 2000-2018 QESTLab by SpectraQEST.com Page 1 of 1






